
MontageANLEITUNG 
 
POOLBILLARDTISCH 
Gladiator

Bitte nehmen Sie sich die Zeit die Anleitung vor dem Aufbau gründlich durch-
zulesen. Bitte ziehen Sie die Schrauben niemals stark an, außer es wird aus-
drücklich empfohlen. Bei zu festem Anschrauben könnten Sie ansonsten das 
Holz beschädigen.



Aufbauanleitung Gladiator

2

A 4 Stück Sechskantschraube 
10 * 80

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

B 82 Stück Unterlegscheibe 
10 * 30

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

C 16 Stück Mutter 
M10

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

D 4 Stück Winkel

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

E 10 Stück Sechkantschraube 
10 * 70

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

F 36 Stück Sechskantschraube 
10 * 25

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

G 8 Stück Sechskantschraube 
10 * 50

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

H  20 Stück Nivellierungs- 
schraube
10 * 75

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

I 12 Stück Schraube 
6 * 60

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.



Billiard-Royal

3

Billiard-Royal

J 4 Stück Abdeckung Ecke

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

K 2 Stück Abdeckung Mitte

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

L 12 Stück Sechskantschraube
10 * 32

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

M 12 Stück Winkel

Hardware list for Gladiator
NO. IMAGE NAME SPECIFICATION QTY UNIT

A
Hex bolt ø10*80 4 PCS

Use to install the leg and the leg support
Assembly 
position

B
Flat washer M10*30*2 82 PCS

Find the assembly instruction for detail.
Assembly 
position

C
Bolt nut M10 16 PCS

4pcs for the leg, 8pcs for the beam,4pcs for the ball box
Assembly 
position

D

Bracket / 4 PCS

Use to install the leg and beam
Assembly 
position

E
Hex bolt ø10*70 10 PCS

8pcs for the leg and beam; 2pcs for the ball box
Assembly 
position

F
Hex bolt ø10*25 36 PCS

16pcs for apron and bracket Q; 8pcs for leg and beam; 12pcs for 
apron bracket M

Assembly 
position

G
Hex bolt ø10*50 8 PCS

Use to install long beam and cross beam
Assembly 
position

H
Slate leveller M10*75 20 PCS

Screw in the hole of cross beam. 
Assembly 
position

I
Screw  6*60 12 PCS

Use to lock the slate with beam.
Assembly 
position

J
Brass corner-side / 4 PCS

Use to connect the top rails.
Assembly 
position

K
Brass corner-middle / 2 PCS

Use to connect the top rails.
Assembly 
position

L
Hex bolt ø10*32 12 PCS

Use to fix the brass corner and top rail. 
Assembly 
position

M
Bracket / 12 PCS

Use to fix the apron and top rail
Assembly 
position

N
Hex bolt ø10*65 18

PCS
PCS

Use to lock the top rail and slate
Assembly 
position

O
Blossom washer M10*35*5 18 PCS

Use to lock the top rail and slate
Assembly 
position

P
Screw 4.2*30 30 PCS

Use to lock the runner
Assembly 
position

Q
Bracket / 4 PCS

Use to connect the aprons. 
Assembly 
position

N 18 Stück Sechskantschraube 
10 * 65

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

O 18 Stück Unterlegscheibe
10 * 35

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

P 30 Stück Holzschraube 
4,2 * 30

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

Q 4 Stück Winkel Befestigung 
Schürze

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.

R 12 Stück Sechskantschraube
10 * 50

NO. NAME SPECIFICATION QTY UNIT
Hex bolt ø10*55 12 PCS

Flat washer M10*30*2 78 PCS

Bracket 4 PCS

Hex bolt ø10*70 8 PCS

Bolt nut M10 10 PCS

Hex bolt ø10*25 24 PCS

Slate leveller M10*55 16 PCS

Screw 5*60 12 PCS

Brass corner-side 4 PCS

Brass corner-middle 2 PCS

Hex bolt ø10*32 12 PCS

PCS
PCS

Blossom washer M10*35*5 18 PCS

Screw 4.2*30 30 PCS

Bracket 4 PCS

Hex bolt ø10*50 12 PCS

Bracket 2 PCS

Screw 4.2*16 8 PCS

Use to fix the bracket attaching to drawer. 

Use to connect the aprons. 

Use to install the apron and top rail. 

Use to fix the drawer to the cross beam. 

Use to connect the top rails.

Use to connect the top rails.

Use to fix the brass corner and top rail. 

Find the assembly instruction for detail.

Screw in the hole of cross beam. 

Use to lock the slate with beam.

Use to  install the leg and beam. 

Use to  install the leg and beam. 

Find the assembly instruction for detail.

Use to lock the top rail and the slate.

Use to lock the top rail and the slate.

Use to install the runner rail. 
Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Hex bolt ø10*65 18

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Q

R

K

L

M

N

O

P

E

F

G

H

I

J

Hardware list for Gladiator
IMAGE

A

B

C

D

Find the assembly instruction for detail.

Find the assembly instruction for detail.



Aufbauanleitung Gladiator

4

S 12 Stück Unterlegscheibe 
8 * 25

R
Hex bolt ø8*16 12 PCS

Use to install the apron and top rail. 
Assembly 
position

S
Flat washer M8*25*1.5 12 PCS

Use to fix the apron and top rail
Assembly 
position

T
Bracket / 2 PCS

Use to install the ball box to the beam
Assembly 
position

U
Screw 4.2*16 8 PCS

Use to install the ball box to the beam
Assembly 
position

V
corner pocket / 4 PCS

Assembly 
position

W
Middle pocket / 2 PCS

Assembly 
position

X
Hex bolt ø10*35 12 PCS

Use to fix the pocket and corner. 
Assembly 
position

T 2 Stück Winkel

R
Hex bolt ø8*16 12 PCS

Use to install the apron and top rail. 
Assembly 
position

S
Flat washer M8*25*1.5 12 PCS

Use to fix the apron and top rail
Assembly 
position

T
Bracket / 2 PCS

Use to install the ball box to the beam
Assembly 
position

U
Screw 4.2*16 8 PCS

Use to install the ball box to the beam
Assembly 
position

V
corner pocket / 4 PCS

Assembly 
position

W
Middle pocket / 2 PCS

Assembly 
position

X
Hex bolt ø10*35 12 PCS

Use to fix the pocket and corner. 
Assembly 
position

U 8 Stück Schraube 
4,2 * 16

R
Hex bolt ø8*16 12 PCS

Use to install the apron and top rail. 
Assembly 
position

S
Flat washer M8*25*1.5 12 PCS

Use to fix the apron and top rail
Assembly 
position

T
Bracket / 2 PCS

Use to install the ball box to the beam
Assembly 
position

U
Screw 4.2*16 8 PCS

Use to install the ball box to the beam
Assembly 
position

V
corner pocket / 4 PCS

Assembly 
position

W
Middle pocket / 2 PCS

Assembly 
position

X
Hex bolt ø10*35 12 PCS

Use to fix the pocket and corner. 
Assembly 
position

V 4 Stück Ecktasche

W 2 Stück Mitteltasche

X 12 Stück Sechskantschraube
10 * 35

Hex bolt ø10*45 2 PCS

corner pocket 4 PCS

Middle pocket 2 PCS

Hex bolt ø10*35 12 PCS

Use to fix the drawer and the beam. 

Use to fix the pocket and corner. 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

S

T

U

V



Billiard-Royal

5

Billiard-Royal



Aufbauanleitung Gladiator

6

H1 2 Stück Beine

NO.
NAME SPECIFICATION  QTY UNITLeg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth
1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H2 4 Stück Füße

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H3 1 Stück Mittelteil

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H4 2 Stück Längsstrebe

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H5 2 Stück Äußere  
Querverstrebung

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H6 2 Stück Mittlere 
Querverstrebung

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H7 1 Stück Schieferplatte 1

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H7 1 Stück Schieferplatte 2

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H7 1 Stück Schieferplatte 3

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5



Billiard-Royal

7

Billiard-Royal

H8 1 Stück Tuch

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H9 2 Stück Bande Stirnseite

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H10 2 Stück Bande längs

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H11 2 Stück Bande längs

NO. NAME SPECIFICATION  QTY UNIT

Leg 1156*156*444 2 PCS

Flange / 4 PCS

Leg 
supporting 1540*340*140 1 PCS

Lengthway 
beam  2590*180*65 2 PCS

Cross beam 1   1212*120*40 2 PCS

Cross beam 2 1320*120*40 2 PCS

Side slate 905*1447*40 1

Middle slate 905*1447*40 1 PCS

Side slate 905*1447*40 1

Cloth 1

Top rail 
1、4# 1203*176*45 2 PCS

Top rail 
2、5# 1155*176*45 2 PCS

Table frame

Table frame

Table frame

Top rail set

Top rail set

Top rail set

Top rail set

Part list for Gladiator

Table frame

Table frame

Table frame

Top rail set

Top rail set

Assembly 

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H6

H7

H8

H9

H10

IMAGE

H1

H2

H3

H4

H5

H12 4 Stück Ballrücklauf

Top rail 
3、6#  1155*176*45 2 PCS

Runner rail
4 PCS

Short  apron 1 1553*230*180 1 PCS
Short  apron 2 1553*230*45 1 PCS
Long apron 2823*230*45 2 PCS
Drawer  581*375*167 1 PCS

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H12

H13

H14

H15

H16

H11

H13 1 Stück Schürze Stirnseite

Top rail 
3、6#  1155*176*45 2 PCS

Runner rail 4 PCS

Short  apron 1 1553*230*180 1 PCS

Short  apron 2 1553*230*45 1 PCS

Long apron 2823*230*45 2 PCS

Drawer  581*375*167 1 PCS

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H12

H13

H14

H15

H16

H11

H14 1 Stück Schürze Stirnseite

Top rail 
3、6#  1155*176*45 2 PCS

Runner rail 4 PCS

Short  apron 1 1553*230*180 1 PCS

Short  apron 2 1553*230*45 1 PCS

Long apron 2823*230*45 2 PCS

Drawer  581*375*167 1 PCS

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H12

H13

H14

H15

H16

H11

H15 2 Stück Schürze längs

Top rail 
3、6#  1155*176*45 2 PCS

Runner rail 4 PCS

Short  apron 1 1553*230*180 1 PCS

Short  apron 2 1553*230*45 1 PCS

Long apron 2823*230*45 2 PCS

Drawer  581*375*167 1 PCS

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H12

H13

H14

H15

H16

H11

H16 1 Stück Ballbox

Top rail 
3、6#  1155*176*45 2 PCS

Runner rail 4 PCS

Short  apron 1 1553*230*180 1 PCS

Short  apron 2 1553*230*45 1 PCS

Long apron 2823*230*45 2 PCS

Drawer  581*375*167 1 PCS

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Top rail set

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

Assembly 
position

H12

H13

H14

H15

H16

H11



Aufbauanleitung Gladiator

8

Steps 1

Schritt 1

Hinweis: Bitte beachten Sie vor dem Aufbau Ihres Billardtisches, dass das Vollholzmaterial, aus dem Ihr Tisch gefertigt 
ist, insbesondere bei kalten Außentemperaturen ca. 2-3 Tage benötigt um sich im Billardzimmer zu akklimatisieren. Es 
ist wichtig dem Holz die Möglichkeit zu geben, sich an die neue Umgebungstemperatur zu gewöhnen, BEVOR Sie mit der 
Montage beginnen. Dieses Zeitfenster ist unbedingt einzuhalten, wenn Sie lange Freude an Ihrem Produkt haben möch-
ten. Ansonsten kann es zu unerwünschten Effekten, wie Rissen,  im Material kommen. Insbesondere in Wintermonaten ist 
darauf zu achten.

Achten Sie beim Zusammenbau des Tisches darauf, dass Sie das Gestell erst leicht 
zusammenschrauben und ausrichten. Ziehen Sie die Schrauben ERST DANN fest.



Billiard-Royal

9

Billiard-Royal

Steps 2

Schritt 2



Aufbauanleitung Gladiator

10

Steps 3

Schritt 3



Billiard-Royal

11

Billiard-Royal

Steps 4

Schritt 4

格
规

件
零

称
名

件
零

 
号

序

外
六
角
螺
丝

ø10*50
平
垫
片

ø10*30*2
外
六
角
螺
丝

ø10*25
外
六
角
螺
丝

ø12*180
平
介

M
12

半
圆
螺
母

M
12

快
速
牙
螺
丝

4.2*60
外
六
角
螺
丝

ø12*65
石
板
调
节
螺
丝

ø10*75
自
攻
螺
丝

5*60

TPR25乡
村
美
式
球
台
台
包
装
五
金
表

图
解

底
板
与
脚
板
连
接

底
板
与
脚
板
连
接
用
16支

，
脚
板
与
上
托
板

脚
板
与
上
托
板
连
接

横
梁
与
纵
梁
连
接

A

B

C

D

横
梁
与
纵
梁
连
接
用
4支

，
大
梁
与
上
托
板
用

横
梁
与
纵
梁
连
接

中
梁
与
纵
梁
连
接

大
梁
与
上
托
板
连
接

大
梁
调
节
石
板

石
板
与
大
梁
连
接

E

F

G

H

I

J



Aufbauanleitung Gladiator

12

Steps 5

Schritt 5

Setzen Sie nun die Nivellierungsschrauben ein. Diese dienen dem Ausrichten der 
Schieferplatten zueinander. (siehe Bild)

格
规

件
零

称
名

件
零

 
号

序

外
六
角
螺
丝

ø10*50
平
垫
片

ø10*30*2
外
六
角
螺
丝

ø10*25
外
六
角
螺
丝

ø12*180
平
介

M
12

半
圆
螺
母

M
12

快
速
牙
螺
丝

4.2*60
外
六
角
螺
丝

ø12*65
石
板
调
节
螺
丝

ø10*75
自
攻
螺
丝

5*60

TPR25乡
村
美
式
球
台
台
包
装
五
金
表

图
解

底
板
与
脚
板
连
接

底
板
与
脚
板
连
接
用
16支

，
脚
板
与
上
托
板

脚
板
与
上
托
板
连
接

横
梁
与
纵
梁
连
接

A

B

C

D

横
梁
与
纵
梁
连
接
用
4支

，
大
梁
与
上
托
板
用

横
梁
与
纵
梁
连
接

中
梁
与
纵
梁
连
接

大
梁
与
上
托
板
连
接

大
梁
调
节
石
板

石
板
与
大
梁
连
接

E

F

G

H

I

J



Billiard-Royal

13

Billiard-Royal

Steps 6

Schritt 6

Bis hier her haben Sie tolle Arbeit geleistet. Beachten Sie, dass Sie nach dem Aus-
richten und Verschrauben der Schieferplatte die Fugen der Platten mit 2 Komponen-
ten Karroseriespachtel aus dem Baumarkt verschliessen sollten. 

Nur so ist ein geradliniger Lauf der Billardkugeln gewährleistet.



Aufbauanleitung Gladiator

14

Steps 7

Schritt 7

Anschließend beziehen Sie die Schieferplatte mit dem mitgelieferten Tuch.  
Versichern Sie sich zunächst, dass alle Schrauben fest angezogen sind!



Billiard-Royal

15

Billiard-Royal

Wir empfehlen die Verwendung eines 
handelsüblichen Tackers. https://www.youtube.com/watch?v=G2A9AnMy_O4

Sollten Sie ausführliche Informationen zum Thema Tuchbeziehen haben, schauen Sie doch auf unserem 
Youtube-Kanal vorbei. Hier haben wir anhand eines Beispiels ein Video erstellt, indem Sie die grundlegenden 
Schritte ansehen können. Scannen Sie einfach den QR-Code.



Aufbauanleitung Gladiator

16

Achten Sie vor Beginn darauf, dass das Tuch mit der richtigen Seite nach unten zeigt. Dies ist immer die raue Sei-
te. Im Zweifel vergleichen Sie dies mit den bezogenen Banden.

1:	 Lassen Sie gerade so viel Stoff auf einer Seite der Schieferplatte, (Punkt1), dass es  
	 Ihnen möglich bleibt in die Holzumrandung an drei Stellen hinein zu tackern.  
	 Die Abstände sollten ca. 5 cm betragen. Beginnen Sie das Tackern an der  
	 linierten Stoffseite.

2:	 Spannen Sie das Tuch ganz straff über den Tisch und tackern sie es wieder an drei  
	 Stellen ca. 5 cm auseinander. (Punkt 2)

1

2



Billiard-Royal

17

Billiard-Royal

3:	 Spannen Sie das Tuch straff vom Punkt 1 zum Punkt 3 und tackern Sie es wieder drei  
	 Mal (in Abständen von 5 cm) in die Holzumrandung.
 
4:	 Spannen Sie das Tuch straff über den Tisch vom Punkt 3, zum Punkt 4 ziehen Sie  
	 gleichzeitig am Punkt 2. Unter Spannung tackern Sie an zwei Stellen an Punkt 4.

1

3

2

4



Aufbauanleitung Gladiator

18

5:	 Spannen Sie das Tuch straff vom Punkt 1 zur Seitentasche (Punkt 5) und tackern Sie  
	 hier an drei Stellen.
 
6:	 Wiederholen Sie Schritt 5, spannen Sie dabei vom Punkt 3 aus zum Punkt 6
 
7:	 Spannen SIe das Tuch straff über den Tisch vom Punkt 5 zum Punkt 7  
	 (gegenüberliegende Seitentasche) und vom Punkt 2 zum Punkt 7.  
	 Tackern Sie an Punkt 7 das Tuch fest.
 
8:	 Wiederholen Sie Schritt 7.  
	 Spannen Sie dabei das Tuch vom Punkt 6 zum Punkt 8 (Seitentasche)

1

5

6

2

7

8

3

4



Billiard-Royal

19

Billiard-Royal

ACHTUNG: An den Seitentaschen könnten kleine Fältchen in der Mitte entstehen.
 
9:	 Schneiden Sie einen kleinen Schlitz am Rand des Tuchs am Punkt 9,  
	 (in der Mitte der Tasche). Greifen Sie nun das Tuch fest über dem Schlitz,  
	 ziehen Sie es zur Unterseite der Schieferplatte und tackern Sie es fest,  
	 während Sie alle Fältchen ausarbeiten.
 
10:	 Spannen Sie das Tuch fest vom Punkt 9 und wiederholen Sie am Punkt 10 den  
	 vorhergehenden Schritt.

10

9

9



Aufbauanleitung Gladiator

20

11: 	 Tackern Sie das Tuch fest am Punkt 11, lassen Siel dabei das Tuch an  
	 der Taschenöffnung ein wenig locker.
 
12: 	 Straffen Sie das Tuch vom Punkt 11 zum Punkt 12 und tackern Sie an  
	 drei Stellen das Tuch fest.
 
13: Straffen Sie das Tuch vom Punkt 11 zum Punkt 13 und tackern Sie mittig  
	 etwa alle 7 cm das Tuch fest.

14: Straffen Sie das Tuch vom Punkt 12 zum Punkt 14 und tackern Sie an drei  
	 Stellen das Tuch fest
 
15: 	 Tackern Sie das Tuch in etwa 7 cm Abständen auf jeder Seite (1) und (3)
 
16: 	 Straffen Sie das Tuch vom Punkt 11 zum Punkt 12 und tackern Sie es fest.

11 12

13 14



Billiard-Royal

21

Billiard-Royal

17: 	 Ziehen Sie das Tuch vorsichtig am Punkt 15 nach unten. Versichern Sie sich dabei  
	 dass das kleine Fältchen an der Seite der Tasche verschwunden ist. Tackern Sie  
	 vorsichtig.
 
18: 	 Straffen Sie das Tuch ganz fest an allen Stellen des Tisches und tackern Sie das  
	 Tuch in Abständen von etwa 7 cm. 

19: 	 Straffen Sie das Tuch ganz fest in den Ecktaschen und tackern Sie nun den  
	 Stoff an die Unterseite der Schieferplatte. Falls notwendig, schneiden Sie kleine  
	 Schlitze in den Rand des Tuches um kleine Fältchen zu entfernen.  

15

17

1

2

3

4



Aufbauanleitung Gladiator

22

20:	 Schneiden Sie den ganzen überflüssigen Stoff ab.

Bravo - nun haben Sie den Billardtisch mit Ihrem Wunschtuch bezogen.
Nun fehlen nur noch die Banden und die Taschen rings um den Tisch und Sie kön-
nen auf Ihrem neuen Billardtisch spielen.



Billiard-Royal

23

Billiard-Royal

Steps 8

Schritt 8



Aufbauanleitung Gladiator

24

Steps 9

Schritt 9



Billiard-Royal

25

Billiard-Royal

Steps 10

Schritt 10



Aufbauanleitung Gladiator

26

Steps 13

Schritt 11

Montieren Sie die einzelnen Seitenwände. Es besteht auch die Möglichkeit alle vier 
Seitenteile vorab auf dem Boden zu verschrauben (siehe nächste Seite), dann anzu-
heben und am Tisch zu befestigen. Hierbei sind jedoch Helfer nötig.  



Aufbauanleitung Gladiator

27

Alternative Verschraubung der Seitenteile am Boden mit anschliessender Montage 
am Tisch.

Steps 12

Schritt 12



Billiard-Royal

28

Billiard-Royal

Steps 14

Schritt 13

Montieren Sie als nächstes den Ballauffangkasten. Die Ballrücklaufschienen werden 
erst im nächsten Schritt montiert.



Billiard-Royal

29

Billiard-Royal

Steps 11

Schritt 14

(Darstellung ohne Seitenwände - zum besseren Verständnis) 
Nachdem Sie die Seitenwände und den Ballauffangkasten montiert haben, kön-
nen Sie die Ballrücklaufschienen montieren und so optimal an die Kugellöcher des 
Tisches anpassen. 
 
ACHTUNG: Auf Grund des beschränkten Platzes zur Montage zwischen Rahmen und 
Seitenwänden ist ein kompakter Akkuschrauber notwendig.



Aufbauanleitung Gladiator

30

Steps 15

Schritt 15

Setzen Sie nun die Taschen ein und befestigen Sie diese.

Wir gratulieren Ihnen zu Ihrem fertig aufgebautem Billardtisch 
und wünschen Ihnen viel Spaß beim Billardspielen.



Billiard-Royal

31

Billiard-Royal

Fertig :-)



Aufbauanleitung Gladiator

32

Four & More GmbH
diese vertreten durch den Geschäftsführer Maik Röseler

Walter-Wezel-Str. 8
74889 Sinsheim-Hilsbach

Deutschland
Telefon: 07260-8499755
Telefax: 07260-8499598

E-Mail: info@billiard-royal.de
USt-IdNr.: DE 266405872

eingetragen im Handelsregister des Amtsgerichtes Mannheim
Handelsregisternummer HRB 707344

01
/2

02
3


